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FCC TEST REPORT

quipment Under Test : Bluetooth USB Dongle

Model No. : GL2BDG92

Applicant : Global Sun Technology Inc.

Address of Applicant > No0.13, Tung Yuan Rd., Jung Li Industrial Park,

Jung Li city, Tao Yuan Hsien, Taiwan, R.O. C.

Standards:
FCC Part 15 subpart C

In the configuration tested, the EUT complied with the standards specified above.
Remarks:

This report details the results of the testing carried out on one sample, the results contained in
this test report do not relate to other samples of the same product. The manufacturer should ensure
that all products in series production are in conformity with the product sample detailed in this report.

This report may only be reproduced and distributed in full. If the product in this report is used in
any configuration other than that detailed in the report, the manufacturer must ensure the new system
complies with all relevant standards. Any mention of SGS Taiwan E&E Services or testing done by
SGS Taiwan E&E Services in connection with distribution or use of the product described in this report
must be approved by SGS Taiwan E&E Services in writing.

Tested by . Alex Lee Date : Jan. 23,2003

Approved by : Jason Lin Date : Jan. 30,2003
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1. General Information|

1.1 Testing Laboratory
SGS Taiwan Ltd.  ( FCC Registration number: 573967 )
1F, No. 134, Wukung Road, Wuku industrial zone
Taipei county , Taiwan , R.O.C.
Telephone : +886-2-2299-3279
Fax . +886-2-2298-2698
Internet . http://www.sgs.com.tw

1.2 Details of Applicant
Name : Global Sun Technology Inc.
Address No.13, Tung Yuan Rd., Jung Li Industrial Park,
Jung Li city, Tao Yuan Hsien, Taiwan, R.O. C.
Contact : Miss. Amber Huang
Telephone : +886-2-85227155 ext. 666

1.3 Description of EUT(S)

1 Product name Bluetooth USB Dongle

2 Product ID GL2BDG92

3 Supply Voltag USB Power Supply 5V+10%

4 Carrier Frequency 2402MHz to 2480MHz

5 Modulation Method GFSK,1Mbps,0.5BT Gaussian

6 Hopping 1600hops/sec, 1MHz channel space
7 Output Interface USB

8 Operation Temperature -20 to +70 degree

9 Compliant Bluetooth Specification Verl.1
10 Storage Temperature -40 to +85 degree
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1.4 Operation Procedure

Since Bluetooth is a FHSS system, it is difficult to measure the parameters under
hopping mode. The output power and operating frequency are NOT End-user
adjustable. Applicant offer a engineering software “BlueSuite” to control the EUT.
Setting of the software parameters are set as default. Operating frequency are set as
testing required. The output power is set as Ext=255, Int=60 (at max. power)

The lowest operating frequency within Bluetooth specification is 2402Mhz, and
highest operating frequency is 2480Mhz. So the frequency above are used as the
lowest and highest frequency in the testing, and the middle frequency is set as
2441Mhz.

Due to cable loss, the real value will equal to measured value(show on the
instrument) add cable loss.
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2.Summary of Resultsl

subclause Parameter to be measures Verdict Page
15.207 Conducted Limits PASS 7
15.209 Radiated emission Limits, general PASS 9
requirement
15.247(a)(1) Channel Spacing PASS 12
15.247(a)(1)(ii)|20db bandwidth / No. of channels PASS 13
15.247(a)(1)(ii)|Average Time of Occupacy PASS 18
15.247(b)(1) |Peak Output power PASS 20
15.247(c) Band-Edge Emission PASS 22

15.247(c) Spurious Emission under 25Ghz PASS 24
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Instrument Model Serial number | Calibration date
Desktop PC Acer Veriton 7200 N/A N/A
Spectrum Analyzer Agilent 7405A uS40240202 May 22, 2002
Climatic chamber Terchy MHG-120L 911009 Oct. 15, 2002
Antenna Schwarzbeck 3097320 July 01, 2002

BBHA9120A
Antenna Schwarzbeck 152 July 01, 2002
VULB9163
RF Signal generator Agilent 83752A 3601A02720 Sep. 04, 2002
EMC Analyzer HP 8594EM 3624A00203 Dec. 13, 2002
EMI Test Receiver R&S ESCS 30 8289857004 Oct. 11, 2002
Transient Limiter HP 11947A 3107A02062 Jul. 24, 2002
L.1.S.N Rolf-Heine 99012 Oct. 08, 2002

NNB-2/16Z
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4. M easurements

4.1 Conducted Limits
Line
B88:13:21 JAN 38, 2883
i -4 14:25:53 24 JUL 1998 13:58:17 DEC 82, 1998
MARKER ACTV DET: PEAK
218 kH=z MEAS DET: PEAK QP AVG
§1.88 dBpV MKR 218 kHz
51.88 dBpV
LOG REF 88.68 dBpV
i@ —_— —
dB/ : :
ATH : .“PﬁSS.LIH¥T
18 dB - -
VA SB
§C FC
ACORR
START 158 kH=z STOGP 30.88 MHz
#1F BW 9.8 kH=z AVG BW 368 kH=z SWHP 1.40 sec
Neural
88:14:27 JAN 38, 2883
4 11:25:53 24 JUL 1998 13:58:17 DEC @2, 1998
MARKER ACTY DET: PEAK
208 kHz MEAS DET: PEAK QP AVG
55.64 dBpV MKR 288 kHz
55.64 dBpV
LOG REF 886.6 dBpV
i@ - — - — -
dB/ : U :
ATH ,FﬁIL'LIMFT ? ............ Seeenns
1@ dB . Srdunetnssinnsiens i
[N ST S SR
VA SBIIMUBERM y R o ovgeeerem b et S e el S N
SC FC
ACORR
START 158 kH=z STOP 28.88 MH=z
#IF BW 9.8 kHz AVG BW 38 kH=z SWHF 1.48 sec

SUBCLAUSE 15.207

MA R ER
HOF ML

MARKER

MARKER
+ CF

NEXT
PEAK

NEXT PK
RIGHT

NEXT PK
LEFT

More
1 of 3
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4.1.1 Limits (EN55022)
Frequency range Limits dB(uV)
Mhz Quasi-peak Average
0.15t0 0.5 66 to 56 56 1o 46
0.5t0 5 56 46
5to 30 60 50
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4.2 Radiated emission Limits, general requirement SUBCLAUSE 15.209
30Mhz-1000 Mhz

Vertical
SGES EMC Lab, Sita 2

EMI TESTING REPORT
CostomeriGlabal Fun Dace; 2003-03-06/ Time:13:45
M1 1 GLZAEDEAZ Polar. Vartical- 3M
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TR

e e e L 480 oA (T 1] Tae i 1 1] § 11 ] i@g@
Frequensy|MHz]

HEMCi:

Over Linit Read Antenns Cable Other
rreq Laoval Limit Line L] Factor Factor Factor

MHx =1} d= a -] il Llc] da B
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30Mhz-1000 Mhz
Horizontal
=5 L
EMI TESTING REPORT

Customat iGlabal Sun Date; 2003-03-06 Time=:r13:48
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4.2.1 Limits

Frequency

Field Strength
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Measurement Distance

(MHz) {microvolts/meter) {meters)
(0.009 - 0.490 2400/F(kHz) 300
(0.490 - 1.705 24000/ F(kHz) 30
1,705 - 30,0 a0 Al
30 - 8RR N[0 3
wE - 216 | 50) = 3
216 - 960 200 == 3
Above 960 500 3
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4.3 Channel Spacing
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SUBCLAUSE15.247(a)(1)

|Fru|:|.-" Channel

2 Agilent  15:31:82 Mar 6, 2003

Mkrl & 1888 MHz
Fef 128 dBuy Attan 35 4B 1.139 4B
Feak
Loa =
18 = 1. i

m&:ﬂ

Start 2436 GHz

sfies BH 120 kHz

Markaor
1E
La

Stap 2.44 GHz

#Swesp 5 ms (481 prs)
Praplicuda
1837 R
1.139 o8

#YEH 308 kHz
X Axig
24300 GHz
1.86080 MHz

Traco
cly
[ ]

Type
Frag
Frag

Ho Peak Found

X Agllent 153256 Mar 6, 2093 Marker
i {0 " —_— Mirl & 1.008 HH=z
A
Feak L 8033 d8 LEEIEEFI‘ ngkll’
|1-;-'-'-'EE| ] 3 .-
dBs [N = i diintliacs ¥
- H'-.. .__.-""f -I\"-h\‘_ ,.-"'r.- I‘""..‘ ,—ﬁ"‘r L“-\-\. s
Marnker
| L Tracking Ref)
WF=f Delta
Srare 2436 GHy Stop 2.44 GHz
shes BH 120 kHz VBN 389 kHz *Sweep S5 ms (481 pis) Span Pair
Marker Traca Typa ¥ Awi Amplitude Canter]
1R £1% Fraoqg Z. 437820 GH= 1684, dBpU
1s €1y Frag 1.HB8 MHz Bg2E di
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4.4 No. of carrier frequency / 20db Bandwidth

SUBCLAUSE15.247(a)(1)(ii)

a5 Aglent  16:12:55 Mar 6, 2883 [l Marker
Ref 187 dByi Atten 18 dB Select Marker
Feak 2 3 4
Log I
1@
db/
1 ¥
Delta Pair
{Tracking Fef)
Eaf et s
Il 52
£1 FC E—H Span Pair
AR Span Center
Srart 2401 GHz Stop 2483 GH=
sfi=s BH 128 kHz YEH 388 kHz  #Sueep 1311 ms (481 pis)

4 Agilent  16:14:29 Mar 6, 2083

Etfklﬁl? dBR HAtten 18 dB
oo MANAANN
W

& ||

Center Friq\
2421 20088 GHe
StartFreqg

240 aAREE GHez
Stop Freq

Fre

_51;[5;_. 2.44190088 GHz
2.441 Pod G CF Step
4. ABRERABE MHz
HAuto Man

M1 52
53 FE Freq Offset
AAl @, 000AR0RE Nz
Signal Trauk\
O 137
Seart 2,401 GHz Stop 2.441 GHz || Scale Tﬂ?r
shies BH 179 kHz UBH 380 kHz  #Sweep 13.11 ms (401 pte) ||-°7 L

L
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A Aglemt 16:15:33 Mar 6, 2083 |Fl"EI:|J"|.'.hHI'H'IE|

Ref 187 dBW Atten 19 4B center Freal
e 2,461 00009 GHz|
o3

18 = -
dB/ w Start Freq
] ¥ | 1 T L) + 4 ] E.Ii-lﬂ ﬂmm E"IE
Stop Fregj

Stgp 245100000 GH
2.48100000@ GH= CF Step|

4. 000089009 HH

Hii 0 Ma
Ml 52 =

53 F

? HE 808000888 Hz
Signal Track
Un OFF
Stare 2441 GHz Stop 2481 GHe Scale Type
sRas BH 120 kHz UBH 388 kHz  *Sweep 13.11 ms (401 prs) |[-° Ling

|

20dB bandwidth at lowest (2402Mhz), middle(2441Mhz), highest channel(2480Mhz)
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o Agllent 16:27:53 Mar &, 2003 | Marker
: Mkr? a 3815 kHz
E:akl a7 dBuy Atten 18 4B -0.668 dH ISBIEE“ ngkar
Log i ] = i
1@ e BTAw [ '
dB/ ™ AL
P dd N
N Y
820
dBpl kH=
Cenmter 2.482 GHz Span 2 MHz
#fes BH 10 khz ¥VEH 38 khz sSueep 1 s (401 pts) Span Pair
Marker  Trace Typa K Axle Amplituda Span Center
1 €13 Fraq 2.4B2818 BHz 1826 dapl _—
2R (13 Freqg 2. 481628 Gz B 72 dBuy
2a (13 Frug 815 kHz -8.6EB dB

Data out of range

Channel bandwidth = 815 KHZ
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= Agilent 163857 Mar 6, 2083 I Marker
MkrZ & 778 kHz|
g:;kllﬂ? dBpV Atten 18 4B E -8.321 dB Select Marker
Log | “»J\ﬁl

Eigf . - o i _l\ﬁ&m
ﬁ M"”'N "““m“\,

1 2 3 4

{0

825 el | T
dBpY Z Delta Pair
HB (Tracking Ref)
Ref Delta
Canter 2.441 GHz Span 2 MHz B©
sfies BH 18 kHz sVEH 38 kHz sSweep 1 5 (481 pta) Span Pair
Markar Traca Typa N fxis Amplituds Span Center|
1 {13 Frag 2441818 &Hz 1825 dBEpl
2R (1) Fraq 2448528 GHz 2,39 dayl
778 kHz -8.321 dB

Data out

range

Channel bandwidth = 770KHZ
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o Agilemt  16:32:24 Mar 6, 2003 i | Marker
Mir? & T&B kHz|!
i .
E:Lklw == Auen 98 r gfacth Select Marker
Log
le -k l wﬂ'\m
dB/ — . \Ib,aﬁ-_. —
Hﬁq’
P i | My
oy : L=
[Tl arker fi
o kHz
dBpl
{ Tracking Ref)
Raf Dlalta
Center 2.48 GHz Span 2 MHz
sfies BH 10 kHz */EW 38 kHz *Sweap 1 s (401 pts)
Marker Trace Typa N Axls Amplituda
i (13 Fran 2AERE1A Bz 181.2 dBuU
2R (13 Freq 2.479528 GHz B1.14 dEyu
2a 01 Freg VHE Nz =0.432 4B

1 of 2|

Data out of range ]

Channel bandwidth = 780KHZ
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4.5 Average Time of Occupancy SUBCLAUSE15.247(a)(1)(ii)
I Agilent  16:36:28 Mar 6, 2003 Amplitude
Ref 114 4BV Attan 29 dE Ref Leve
Peak
fis | 113.99 dBp
18
Att ti
d8/ l | %2006 ¢
i Ma
I . Scale/Di
: 18,98
13,89 S0 BN
[ ]
jll k \ ,_'[ ll.\-lu—‘uia&
Hl 52
$3 FC Presel Center

AA

Presel Ad just
@.00028088 Hz

Center 2.441 GHz Span @ Hz !HEII"
Res BH 1 MHz VEH 3 MHz Sweep 1 5 (481 prs) Lot
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¥ Agllent 16:46:53 Mar 6, 2083 l Marker
Mkrl & 400 ps)
Ref 187 dBpy Htten 18 dB =@ 497 4B
Peak 15&|&E::t nglmz
Log
14 -
dB/ Normal
. { 1 :.‘ﬂ i
] e
e i T Delta
- ps I Delta Palr
(Tracking Ref)
Hef Dielta
Coentar 2.441 GHz Span A Hz
Res BN 1 MHz WBH 3 MHz Sweep 5 ms (401 pts) Span Pair
Markar Traca Typu ¥ Axic Amplitide Span Center
1% 13 Time 125 me E4.21 dEpl
la 1 Tima AR ps -8.497 dB
Off
More
1 of 2

4.5.1 calculation

At channel 2441Mhz, there are 10 bursts in 1 sec. Time period of each burst is 400
M Sec. So the occupacy time within 30 second is 400 x 10 x 30 = 120000u Sec =
120 mSec = 0.12 Sec.

4.5.2 Limits
The average time of occupancy on any frequency shall not be greater than 0.4
seconds within a 30 second period.

The EUT comply with the requirement in Sec 15.247(a)(1) that use at least 75
hopping frequencies. The maximum 20dB bandwidth of the hopping channel is 1
MHz. The average time of occupancy on any frequency shall not be greater than 0.4
seconds within a 30 second period.
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4.6 Peak output Power SUBCLAUSE15.247(b)(1)

Transmitter transmit at lowest channel (2402Mhz and 2441 MHz)

- Agilerd  1604S56 Mar 6, 2803 I Marker + |
Mirl 2482808 GH=

Hat @ d8m Fuceen 1@ dBE -2.132 dBEm

Faak FERRS ioF — ] Hkr = C
LDE I, - [ —

1|

dF./ _ Mkr + CF St

I Mikr + Start
E.#EEEEIEIEEE GH=
-2 1Bm
M1 52

£3 FC =
AR

Lenter 2.482 GHz Span 1.166 MHz Her = Ref Lwi
Re= BH 1 HHz s/EH 1 MH= Swaep 5 me (481 pesd

= Agllent  16:51:24 Mar G, 2083

Peak Search

MErl 244108208 GH:
Ref @ d_EIn Fittean 18 dBE —2.343 dBm
Fenk O i—— —] B Maas Toolss
JlLag |——" —f—
16 = ——————
= i Hext Peak
L Haxt Pk Right
lﬂﬁlﬂaﬂﬂﬂ GH= D
—2.349 dBm Hext Pk Laft
41 =2
53 FC
=l Hin Search
Pk-Pk Searc

Cantar 2.441 GHz Epan 1,166 HHz
lﬁ:aﬂ BH 1 MHz SVEEH 1 MHz Sweam 5 me (481 prad

At the 2402Mhz , The measured output power is —2.132 dbm.

-2.132 dbm + 1.4db(cable loss )= -0.732 dbm= 0.845 mW
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Transmitter transmit at highest channel (2480Mhz)
o Agilend  16:52:45 Mar 6, 2083 Peak Search
Mkrl 2.488083 GHz
Raf @ dBm Atten 18 dB ~3.42 dBm
Peak 1 —J—%—7 Meas Tools»
log |L—1""" i [T
in
dB/ | ‘ Next Peak
- Marker [:::::::::::
2.4B000300d GHz
-3.42 dBm
M1 52
83 FC
Al
Center 2.48 GHz Span 1.166 MHz
Res BH 1 MHz +VBH 1 MHz Sweep 5 ma (481 prs)

At the 2480 Mhz , The measured output power is -3.42 dbm.
-3.42 dbm + 1.4db(cable loss )= - 2.02 dbm = 0.628 mW

The ERP worst case was in 2402MHz and its value is 0.845 mW.

Limits:
For frequency hopping systems operating in the 2400-2483.5 MHz band employing

At least 75 hopping channels, all frequency hopping systems in the 5725-5850MHZ

Band, and all direct sequence systems: 1 Watt.
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4.7 Band Edge emission SUBCLAUSE15.247(c)
# Aglemt 16:57:26 Mar 6, 2083 -
F—_—— Mir2 2 40@n] ljbj
2 ! Aiten 18 dB BB dB
Pk - Select Marker
i [ - i il o\
10 | =
dB/ . il
A b, .,-.r"“‘r’f
wﬂ. F, S
.:""'"'W*---w-.-"'""u
L5 Marker
depy |24 | GH= Delta Pair|
] {Trackng Ret)
| e [islta
Srart 2,398 GHz Stop 2403 GHz [
sfles BH 100 kiz VBN 108 kHz  aSwesp 3667 ma (401 prs) Span Palr
Markar Trasn Type ¥ Rl Anpliteda Span Centear]
1 (i3 Frag 2.4AZ83 FHz 1040 dEul
Z (L) Frag I.480@1 GHz B4.E2 dELil)

A Aglemt 17-88:14 Mar 6, 2083

Mard 248387 GHz

Ref 187 aBpN Attan 18 dB Lo 57 dBpd
F"?-ﬂk i I
L
il B S AN
dB/ 3

1 v\ 21 T e

515 Display L]
dipu (B35 i

Srary 2479 GHz Stop 2480 Gl
aRes BH 108 kHz UEH 188 kHz  #Sweep 36.67 ms (481 pes)
Porkar  Trace Tyom ¥ Aulz "~ Amplitoas
1 {13 Frug 1. 4862 BHz 1825 dBpl
2 13 Fran 2.4038T SHz 55,57 dEpd

Preferances

F-—l
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4.7.1 Limits

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum
intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within
the band that contains the highest level of the desired power,



4.8 Spurious Emission under 25Ghz

Selected freguencies
Low= Yes ( 2.402000 GHz )
Mid= Yes ( 2.441000 GHz )
High= Yes ( 2.480000 GHz )

Spectrum Analyzer setup

Start frequency 0.030 GHz
Stop frequency 25.000 GHz
Center frequency 2.441 GHz
Low frequency 2.402 GHz
Mid frequency 2.441 GHz
High frequency 2.480 GHz
Resolution bandwidth 100 kHz
Video bandwidth 100 kHz
Sweep time 500ms
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SUBCLAUSE15.247(c)
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Frequency(WHz)|Read value(dBuv/my| ' remn@ Cable o al Value(douv/my - ECADUV/T
f y factor loss(db) )
2401.992 53.52 27 . 2 4.55 85. 27 In band
4802.99 N/A 31. 26 7.02 N/ A 54
7205.99 N/A 36. 53 9.09 N/ A 54
N/A means the emission value the same as background noise.
EUT operating at middle frequency
Frequency(WHz)|Read value(dBuv/my| ' remn@ Cable o al Value(douv/my - ECADUV/T
f y factor loss(db) )
2440.982 56.01 27 .6 4. 62 88. 23 In band
4881.99 N/A 31. 41 7.24 N/ A 54
7324.993 N/A 36. 55 9. 13 N/ A 54
N/A means the emission value the same as background noise.
EUT operating at highest frequency
Frequency(WHz)|Read value(dBuv/my| ' remn@ Cable o al Value(douvymy - ECADUV/T
f y factor loss(db) )
2478.99 64.25 27 .58 4. 67 96. 5 In band
4957.99 N/A 31. 505 7.31 N/ A 54
7439.99 N/A 36. 509 9. 214 N/ A 54

N/A means the

emission value the same as background noise.
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o Aglend 1278204 Mar 7, M9a3 Peak Search
Mrl 2 48n5a Gl
Fef 8@ dBLY Sm wfitean @ dB 5152 dB /'
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Loy
i)
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—————
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Data out of range

___WUBH 180 kiz

 Sae

Soan 188 kHz
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o Agllemt 1200252 Mar 7, S083
Hkrl 4584038 GHz
ﬁtll: kﬂﬁ.ﬂﬁ dBpln aFteen B 48 Est PO 3 48 B.1L19 4B/ m
an
Log I i
18 3 1
'
L = i .
i lm.-m“d PR S 1Y
ot
L Ll rackireg Hakd
i f Ret Dekta
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% FC = . . Span Palr
B Center
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Snary 4,503 GHz Stop 4,586 GHE
sfan BH 108 kHz SVEH 198 kHz #Snean D00 ns (LB pis)

Data out of ra
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2 Agieni 120748 Mar 7, 28083
Mkrl 7286830 GHz

Rof 45,99 dBY m oFvten B o Exe PG 38 o8B 1513 dBpls
Peak — — L J_SBhft H:rku
|Log
1%
i/ Hormal
L .
R PR R L - Delta
?.EEE:HBBE GHz Delta Pair
153.13 dBpym F{Trar,krrg- Raf)
[
H1 52
|53 FC _ Span Pair
A Span Lenker
of
FFFl
Stary 7085 GHz Stop 7.087 GHz ]““F"
sHes BH 198 kHz siEH 188 kHz aSreep D80 ma (481 pra) ¢

W —-ﬁ

o Aglent  1EISSE Mar 7, 23 Peak Search
Mkrl ZA418858 GHz
Ret TEEG dBA/m  ®Hrren B dB 56,01 cBEuli/m
Faak
I.'.I‘;'l i
1a i
dB/ % -3 Next Peak
[ : Hext Pk Right
E.-l‘lldlﬂ BRE GH= 7
= m Next Pk Left]
Ml 52 |
53 FC s |
H
& | 4 ]
Conter 2441 Mz Epan 188 kHz
sfias BH 1808 kHz aWVEH 188 kHz ap SEB s (401
Data out of ranga
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5 Agilent 121818 Mar 7, 2083

Mirl 4882838 GHz
IRE:;G-EEI A8l m  sAtten @ B Eat PG 38 dR 7987 dBulSm
14 p——
Log ]
18
g/
ey, SR PN S TUN PO VT DY
4.8520 38006 GH=
7. fm
Wl 52
53 FC k-
H
h"Fl-
Seare 4.EH GHz Stop 4.B03 Gz
iRes OH 10§ kHe F kHz shidesp SP8 ma C4d1

|Dats sut of ramge

= Aglent 1211312 Mar 7, 2083 Trace/\Vlew |
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Eﬂkﬂ'\-ﬂ'ﬂ dBpl/m  sActen B dB Ere PG 38 48 1316 dBulli'm
-1 ]
Log ] L
18
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S Y = WWH Max Mo
?‘ﬁ'&ﬂ PR GH=
316 ¥m Min Hold
£ "
s View
Blank
Fa
Start 7308 GHz Stop 7.327 GHz Hor
sies BH 100 kHz VEH 100 kHz  sSweep 500 ms (401 prab L o}

Data out of range
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o Agilemt 151945 Mar 7, 2883

Marker
‘ Mkrl ZATEFITE GHz

Ref 75.93 dBuif/m #®Avten B dB 6475 dEplim
P el
Log .
i@ I— — - ==
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Delta Pair
[ Tracking Eetf
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Data out of range
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APPENDIX: Photographs of Test Setup

( The Photos are saved separately )



Report No.: ER/2003/10004
Page 132 of 33

APPENDIX : Photographs of EUT
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